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Goals of NCCN Guidelines

Improve patient care and outcomes

ldentify evidence basis for treatment
strategies

|dentify patient subsets who should
receive specific treatments

Provide range of appropriate choices
Increase safety of oncology care




uidelines Provide

Recommendations for Treatment
::.r%,:ﬁfg'ﬂd_eﬂ'?fmu Invasive Breast Cancer Stging DEHL‘;E%?

SYSTEMIC ADJUVANT TREATMENT - HORMOME RECEPTOR MEGATIVE - HERZ POSITIVE DISEASEDR

pND —* Mo adjuvant therapy

« Tumor < 0.5 cm or <
4 * Microinvasive Consider chemotherapy
+ trastuz umab (category 3)Wwv
pT1, pTZ, or pT3; and pMNO I.-"l

or pHNimi (=2 mm axillary r_p Tumor 0.8-1.0 em Consider chemotherapy (category 1)
node metastasis) "-,I. t trastuzumab (category 3)U.v

Y

Tumor > 1 em Adjuvant chemotherapy (category 1)Y+
trastuzumab (category 1)

Histology: P
= Ductal

« Lobular

« Mixed

+ Metaplastic

& poslive (one oF more Adjuvant chemotherapy Y+ trastuzumab

metastases > 2 mm to one or more

ipsilateral axillary lymph nodes) (category 1)

Sea Follow-Up (BINV-15)
See Adjuvant Chemotherapy [BINV-J}

Fldined lobular and ductal carcinoma &s well &5 meiaplasfic cardinoma shouwld be graded based on fhe ducisl component and treated based on this grading. The
metaplastic or mixed component does not alter prognosis.

Y Thene ars insufficient data o maks chemotherapy recommendations for thoss over 70 y old. Treatment should be individualized with considerafion of comarbid
conditions.

*The prognosis of patients with T1a and T1b tumars that ars nods negative is genarally favorable even whan HER2 s amplified or over-sxpressed. Thisis a
populstion of bresst cancer patisnts that was not studisd in the availabls randomized trials. The decision for use of trastuzuma b therapy in this cohaort of patisnts
must balance the known foxicities of rastuzumab, such as candiac toxicity, and fhe uncerain, absoluvie bensfils fhat may exist with of rastuzumab therapy.

Mote: AN rscommendafions are caisgory 28 unbes s othe reis o nadicsfesd .
Chlinical Trials: HOCH baldieve s that the best managems m of any canoer patient is in a clinical wial. Paricipation in clinkcal irials is especially encouraged.
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Specific Chemotherapy
Recommendations

Gagid elines. I e

@ Practice Guideli . Breast Cancer TOC
NGOV | Cosiooy 12010 | Invasive Breast Cancer Siacing, Discsaion Reerences

ADJUVANT CHEMOTHERAPY 12345
E TRASTUZUMAE CONTAINING REGIMENS (all category 1)

Preferred Adjuvant Regimens: Preferred Adjuvant Regimen:

+TAC (docetaxel/doxorubicin/cyclophosphamide) « AC followed by T + concurrent trastuzumaly

+ Dosedense AC (doxorubicinicyclophosphamide) followed by paclitaxel (doxorubicin/cyclophosphamide followed by paclitaxel plus
avery 2 weeks trastuzumab, various schedules)

#«AC (doxorubicin/cyclophosphamide) followed by weekly paclitaxel #« TCH (docetaxel, carboplatin, trastuzumab)

+TC (docetaxel and cyclophosphamide) Other Adjuvant Regimens:

»AC (doxorubicin/cyclophosphamide) + Docetaxel +trastuzumab followed by FEC

(fluorouracilfepirubicineye lophosphamide)

Other Adjuvant Regimens: « Chemotherapy followed by trastuzumab sequentially

« FACICAF (fluorouracilldoxomubicinfeyclophosphamide) » AC followed by docetaxel + trastuzumab

» FECJ/CEF [cyclophosphamidelepirubicinfluorouracil) Neoadjuvant:

#* CMF (cyclophos phamide/methotrexate fluarouracil) « T + trastuzumab followed by CEF + trastuzumab

«AC followed by docetaxel every 3 weeks (paclitaxel plus trastuzumab followed by

#*EC (epimubicin/cyclophosphamide) cyclophosphamidelepirubicinflucrouracil plus trastuzumab)

« A followed by T followed by C (doxorubicin followed by paclitaxel followed
by cyclophosphamide) every 2 weekly regimen with filgrastim suppaort Tha selecian, dasing, and adminisirafon of an-cancer agents and ihe managamand

+FEC followed by T ol assosated kxclies am eoralex. Molifcalons af drug dose and sshadule and
(fluomuracilepirubicinicy clophos phamide followed by docetaxel) inifiation of supporive care iMervenions are ollen necessary because of expecied

#FEC (fluorouracillepirubicin/cyclophosphamide) followed by weekly paclitaxel | joxclies and because of individual pafen variability, price veatmend, and comartidity

The oglirmal delivery of anf-cancer agenis herelone requires a healh care deiivery

learm axpariancad in lha use of antkcancer aganis and ha managameni of

assocaled kicles in pafens wilh cancer

1Refrospeciive evidence suggssis fhat anfhracycline-based chemofherapy regimens may be supsrior fo non-anthracycline-based regimens in patients with HER2
positie tumars.

2In pafients with HER2 posifive and axilary lymph node positive breast cancer, trastuzumab should be incorporated info fie adiuvant ferapy. (category 1)
Trastuzumab showld also be considensd for patisnts with HER2 posifive lymoh node negafive tumors greater than oragual to 1 cm. {categary 1) Trastuzumab may
De given beginning sifher concurent with pacitaxel a5 par of the AC foliowsd by paditaxsl regimen, or Btemafvely after the complafion of chemotherapy.
Trastuzumab should not be given concument with an anthra gycline because of cardiac toxicity, except as part of the necaduvant rastuzumab with paditaxel followed
oy CEF regimen. Trastuzumab shouwld be given for one year, (with the excepiion of the docetaxel + trastuzumab followed by FEC regimen in which trastuzumab is
given for 9 wesks), with cardiac monitoring, and by sither the weskly or every fhree weelly schedule.

SCMF and radizafion therapy may be ghiven concumently, or the CMF may be given fist Al ofher chemotherapy regimens should be given prior to radiofhenapy.

4Chemofherapy and tamaoxifen usad as aduvant fherapy should be given sagquenfially with tamaoxifen fol lowing chemaotharapy.

"Randomized clnical fials demonstrate fhiat the addition of 2 taxans 1o anthracydine-based chemotherapy provides an improved oulcome.

Wote: Al recommendaiions are caiegory 24 unies s othe rais e indoaied.
Chinical Trials: NCC N believe s fhat the best management of any canoer patient is in a olinkcal rial. Pariicipafion in clinical irials is espedally encouraged.
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Specific Regimens

i Practice Guideli . Breast Cancer TOC
NCCN inrg:ng:;ngl;:—eu:qzsmu Invasive Breast Cancer Staging, Discussion, References

ADJUVANT CHEMOTHERAPY 12345
TRASTUZUMAB CONTAINING REGIMENS (all cateqory 1)

Preferred Adjuvant Regimens: Preferred Adjuvant Regimen:
+*TAC (docetaxel/doxorubicin/cyclophosphamide) « AC followed by T + concurrent trastuzumab
# Dose-dense AC (doxorubicin/cyclophosphamide) followed by paclitaxel (doxorubicin/cyclophosphamide followed by paclitaxel plus

eveary 2 weeks tr;
#»AC [doxorubicin/cyclophosphamide) followed by weekly paclitaxel #» TCH (docetaxel, carboplatin, trastuzumab)
+TC (docetaxel and cyclophosphamide) f c :

#» AC (doxorubicin/cyclophosphamide) * Docetaxel + trastuzumab followed by FEC
[fluorouracil/fepirubicin/cyclophosphamide)

Other Adjuvant Regimens: # Chemotherapy followed by trastuzumab sequentially

#» FAC/CAF [fluorouracilidoxomubicinfcyclophosphamide ) # AC followed by docetaxel + trastuzumab

+ FEC/CEF (cyclophosphamidel/epirubicinfluorouracil) Neocadjuvant:

# CMF (cyclophos phamide/methotrexate fluorouracil) « T + trastuzumab followed by CEF + trastuzum ab

«AC followed by docetaxel every I weeks (paclitaxel plus trastuzumab followed by

+EC [epinubicin/cyclophosphamide) cyclophosphamidefepirubicinfluerouracil plus trastuzumab)

« A followed by T followed by C (doxorubicin followed by paclitaxel followed
by cyclophosphamide) every 2 weekly regimen with filgrastim support The selecian, desing, ad adminiskaton af ani-cancer agents and (he ranagaman

+FEC followed by T ol assosated oclies am complex. Modifcatans al drug dose and sehadule and
[fluorouracilepirubicinicy clophos phamide followed by docetaxel) inifialion of supparive care iervenBons are oien necessary bacause of expecied

#FEC (fluorouraciliepirubicin/cyclophosphamide ) followed by weekly paclitaxel | kaiclies and because of individual pafend variability, pricr bealmanl, and comartidity.
The apline delivary af an-cance agenls arelore requires a healh eara delivery
tearm experiancad in the use of ardkcancar agenis and e managament of

assncialed loxiciesin pafens wilh canoar.

1Retrospedive avidance sugoests fiat anfhraoycline-based chemofarapy regimans may be supsnior fo non-anthracycline-based regimens in patients with HER2
positive tumars.

2In pafients with HER2 posifive and axilary lymph node positive breast cancar, trastuzumat should be incorporated into fhe aduvant fherapy. (category 1)
Trastuzumab should aiso be considersd for patients with HERZ posifive lymph node negafive tumors grester fhan oregual o 1 cm. (caiegory 1) Trastuzuma b may
oe given beginning sither concwment with paciaxs as part of the AC folowed by pacitaxel regimen, or stemafvely after the complefion of chemotherapy.
Trastuzumab should not be given concument with an anthracycline because of cardiac toxicity, except as par of the necaduvant trastuzumab with paditaxsl followsd
oy CEF regimen. Trastuzumab should be given for one year, (wifh the excepfion of the docetaxs + trastuzumab followed by FEC regimen in which frastuzumab is
gnven for @ wesks), with cardizc monioring, and by sither the weskly or every firee weskly schadule,

3CMF and radizfion therapy may be given concumantly, or the CMF may be given first  All ofhier chemofherapy regimens should be given prior to radicfherapy.

4 Chemofherapy and tamoxifen usad a5 aduvant fierapy should be given saguentialy with tamosifen following chemaotherapy.

“Randomized clinical fialks demonstrate fhat the addition of a taxane to anthracydine-based chematherapy provides an improved oucome.

Hote: All recommendations are category 24 unisss othe rads o indicated.
Chinical Trials: NCC N believe s that the bestmanagement of any cancer patient is in a clinical frial. Parficipation in clinical trials is especially encouraged.

BINV-J
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Directions for Administering
Chemotherapy
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Chemotherapy Order Template

Mational

(_»'='n'-|='=¢'l'-rmw'-' Chemotherapy Order Temgplats™

Cances Breast Cancer

Nerwork AC (DOXOrubicin/Cyclophosphamide) Every 21 Days
< DOCEtaxel Every 21 Days + Trastuzumak

AC (DOXOrubicin/Cyclophosphamide) Every 21

Days Course page 1af2
PHDIC ATION: REFEHEHCEE HCCH SUPPDRTIVE CARE:
Aduvant HIEH o 1. Evmetc Risic Day 1 High

: 2. Feyer Newmopenia Risic Inkermediate

Robert B et &l J Sin Ooood, 2007,
ZE1ES1ssaT R

CHEMOTHERAPY REGIMEN
2{-tay cycim for f cyoias

DO Orubloin £0 mar” IV Push on Day 1
Sme Safaty Faramerars and Special insiuctions for Inormation on skow 1 Fush adminksiration.

"

"

*  Cyolophosnhamide S00 mgim” [V owver 30 minul=s on Day 1
1

ral hysration [s strongly anoouraged with cysiophosphamide; poory hydrased pafisnts may nead supmemental i hydration
Satenls snould attan combiead s and - hydrabios of 2 - 3 Liday on day of chemafarapy
Ses Other Suppoties Tharamy dor axample of racommensied hydration.

Thic nowures be 4 oysiss of AC (DOXOnslen and syolophsephamids) Evary 21 Daye.
DOCEtaxsl Every 21 Daye and traciuzumab oourse i Intiated fallowing completion of thic sourncs.
Fisacs pas Crdar Templats ER827h for DOCEtaxe] Evary 21 Daye and tractuzumab courcs.

Cays1-4

«  Aprepiant 125 mg PO or fosaprephiact 115 g IV Day 4, aprepitant 20 mpg PO Cays 2-3
SHD
o Dexamethasons 12 mg POIW Days 1 -4
SHD
£-=TS antaporist (recommendsd on days of highly smetoperic chemolherapy adminisTaton]:
Falonosetron 025 mp IV Day 1
OR
Colxseiron 100 mg FO or 1.8 mepdeg I or 100 mp v Cay 1
OR
Granisefror 2 mg FC dally or 1 mp PO BID or .09 mpSp {mandmum 1 mg) 1Y dally Dy 1 or ransdermal padch contalning
343 mg granks=iron appled 24 — 25 hours prior by frst dose of chemolherapy {paich supplles S days of fherapeulic drug
siarding 24 hours after appilcation)
OR
Oindansefon 16 — 24 mg FO or 8 — 12 mp {maximum 32 mpéday) IV Cay 1
SMHD
= Lomzepam 0.8 — 2 mg POV or sublingual every 4 or svery £ hours as nesded Days 1 -4
SHD
= H biocker or profion pump Inkibikor

Tempiate confinued on pagse 2

Tt lerre e (3 9 poe-aviesed shlres! of e coroessus o B it de'ed fon e hOCH Cince Madics Gudeines n Cooclogy ™ regandng
1epis v e al cucantly woceped @ paoe e s b B lesinarnd - = ape. vy b ligat m jrale=l g T
Wil b ected b e degenden! recl fagrand b e cantel oF ikl <kl 2 sz o e caw o Peslira-]
KOCH dschiirs al st antias, arens of mped el g, e oul beisticn, e g g wstanSes of vachantsi by ared Mosass o selicom
prooes. MOON Coad Sol witsant 15 soCorety, cumancy, of compatesem of e B of make 5y fepaiental on regaidi=g 1*e e o 158 ey of
=0 uws 1 e Smnpads o Deabrent Inne aves] shal SOCH o B nemEers e ik 0 acy damages nowlng, s 1todl lirieden, nc dantal indisect
BpEs i, porilve, S soraeyoeral darreges e aing S0 o o N cornmeless Wil e use SF Bis lerp ate nshading, wilsl bl on, Kes o Pe, ko of
chata | bean ol raxame o ol kasees st res as w renal of ary 15ty B mey peeecn, o Kons o denmge b papmily an caima < i el

B0 Maliosal Compreharaies Casoed Mabwois




Using the Templates

Mational

(_»'='n'-|='=¢'l'-rmw'-' Chemotheragy Order Template™

Cances Breast Cancer

Nerwork AC (DOXOrubicin/Cyclophosphamide) Every 21 Days
< DOCEtaxel Every 21 Days + Trastuzumak

AC (DOXOrubicin/Cyclophosphamide) Every 21

Days Course page 1af2

IHDICATHON: REFEREMCES: HCCH SUPPORTIVE CARE:
Adivant 1. MOCM Cibical Sractce Sudelnesin | 4. Emste Sk Day 1 Hign
) Sncology™ Sreast Sancer V12003, | 3 Fayer Newdopenia Sk irbemediate
Feoimers ML et gl J Oin Owood, 2007,
25155 19547

CHEMOTHERAPY REGIMEN
2{-tay cycim for f cyoias

DO Orubloin £0 mar” IV Push on Day 1
Sme Safaty Faramerars and Special insiuctions for Inormation on skow 1 Fush adminksiration.

Cyalophasphamide 500 mam” [ gver 30 minulzs on Dy 1

ral hysration [s strongly anoouraged with cysiophosphamide; poory hydrased pafisnts may nead supmemental i hydration
Satenls snould attan combiead s and - hydrabios of 2 - 3 Liday on day of chemafarapy

Ses Other Suppoties Tharamy dor axample of racommensied hydration.

Thic nowures be 4 oysiss of AC (DOXOnslen and syolophsephamids) Evary 21 Daye.
DOCEtaxsl Every 21 Daye and traciuzumab oourse i Intiated fallowing completion of thic sourncs.
Fisacs pas Crdar Templats ER827h for DOCEtaxe] Evary 21 Daye and tractuzumab courcs.

Cays1-4

«  Aprepiant 125 mg PO or fosaprephiact 115 g IV Day 4, aprepitant 20 mpg PO Cays 2-3
SHD
o Dexamethasons 12 mg POIW Days 1 -4
SHD
£-=TS antaporist (recommendsd on days of highly smetoperic chemolherapy adminisTaton]:
Falonosetron 025 mp IV Day 1
OR
Colxseiron 100 mg FO or 1.8 mepdeg I or 100 mp v Cay 1
OR
Granisefror 2 mg FC dally or 1 mp PO BID or .09 mpSp {mandmum 1 mg) 1Y dally Dy 1 or ransdermal padch contalning
343 mg granks=iron appled 24 — 25 hours prior by frst dose of chemolherapy {paich supplles S days of fherapeulic drug
siarding 24 hours after appilcation)
OR
Oindansefon 16 — 24 mg FO or 8 — 12 mp {maximum 32 mpéday) IV Cay 1
SMHD
= Lomzepam 0.8 — 2 mg POV or sublingual every 4 or svery £ hours as nesded Days 1 -4
SHD
= H biocker or profion pump Inkibikor

Tempiate confinued on pagse 2

Tt lerre e (3 9 poe-aviesed shlres! of e coroessus o B it de'ed fon e hOCH Cince Madics Gudeines n Cooclogy ™ regandng
1Epi v e al cucntly eozeped @ pe e s be B Desinand. 111 p mephelp gy rof songl e g o AT b et @ prals=] g T
lafpile B e oedhed W uis dependin mmdsl udgnant in Bea cinlied? &F Nkl ksl drcomatinses o 4 asedlc paSeils case & Pealiras]
KOCH dschiirs al st antias, arens of mped el g, e oul beisticn, e g g wstanSes of vachantsi by ared Mosass o selicom
prooes. MOON Coad Sol witsant 15 soCorety, cumancy, of compatesem of e B of make 5y fepaiental on regaidi=g 1*e e o 158 ey of
=0 uws 2l e Wnpale n leedr n e eyl ahal SOCH o B nenkecs D ik o ey damiages neulng, s 1todl leiaten, nc dantal indisect
BpEs i, porilve, S soraeyoeral darreges e aing S0 o o N cornmeless Wil e use SF Bis lerp ate nshading, wilsl bl on, Kes o Pe, ko of
chata | bean ol raxame o ol kasees st res as w renal of ary 15ty B mey peeecn, o Kons o denmge b papmily an caima < i el




Using the Templates

Mational

(_»'='n'-|='=¢'l'-rmw'-' Chemotheragy Order Template™

Cances Breast Cancer

Nerwork AC (DOXOrubicin/Cyclophosphamide) Every 21 Days
< DOCEtaxel Every 21 Days + Trastuzumak

AC (DOXOrubicin/Cyclophosphamide) Every 21
Days Course page 1af2

IHOICATION: REFEREMCES: HCCN SUPPORTIVE CARE:
Aduvani 1. MNCCM Clinlcal Praciice Guldeines in 1. Eme=ic Rsic Day 1 Hpgh
) Sncology™ Sreast Sancer V12003, | 3 Fayer Newdopenia Sk irbemediate
Ciln Qoo 2007,

CHEMOTHERAPY REGIMEN
2{-tay cycim for f cyoias

DO Orublon 50 mgm” IV Push on Da,

Ses Safely Ferameiers g Special esductions for Iorm . sevnisiration.

Cyolophasphamids 500 maum [ ovar 30 minutes on Day 1

iOral hyeration s stmngly snceuraged with sysiephasphamide; peary hyc— s enpiemental TV hydrabioe
Falients sheuld aain combieed oral and 1 hydrabior of 2 — 3 Liday on day of tre.

S=e Othar Supporthe Tharazy for sxarmple of racommensed hydraticr.

Thic nowures be 4 oysiss of AC (DOXOnslen and syolophsephamids) Evary 21 Daye.
DOCEtaxsl Every 21 Daye and traciuzumab oourse i Intiated fallowing completion of thic sourncs.
Fisacs pas Crdar Templats ER827h for DOCEtaxe] Evary 21 Daye and tractuzumab courcs.

Cays1-4

«  Aprepiant 125 mg PO or fosaprephiact 115 g IV Day 4, aprepitant 20 mpg PO Cays 2-3
SHD
o Dexamethasons 12 mg POIW Days 1 -4
SHD
£-=TS antaporist (recommendsd on days of highly smetoperic chemolherapy adminisTaton]:
Falonosetron 025 mp IV Day 1
OR
Colxseiron 100 mg FO or 1.8 mepdeg I or 100 mp v Cay 1
OR
Granisefror 2 mg FC dally or 1 mp PO BID or .09 mpSp {mandmum 1 mg) 1Y dally Dy 1 or ransdermal padch contalning
343 mg granks=iron appled 24 — 25 hours prior by frst dose of chemolherapy {paich supplles S days of fherapeulic drug
siarding 24 hours after appilcation)
OR
Oindansefon 16 — 24 mg FO or 8 — 12 mp {maximum 32 mpéday) IV Cay 1
SMHD
= Lomzepam 0.8 — 2 mg POV or sublingual every 4 or svery £ hours as nesded Days 1 -4
SHD
= H biocker or profion pump Inkibikor

Tempiate confinued on pagse 2

Tt lerre e (3 9 poe-aviesed shlres! of e coroessus o B it de'ed fon e hOCH Cince Madics Gudeines n Cooclogy ™ regandng
1Epi v e al cucntly eozeped @ pe e s be B Desinand. 111 p mephelp gy rof songl e g o AT b et @ prals=] g T
lafpile B e oedhed W uis dependin mmdsl udgnant in Bea cinlied? &F Nkl ksl drcomatinses o 4 asedlc paSeils case & Pealiras]
KOCH dschiirs al st antias, arens of mped el g, e oul beisticn, e g g wstanSes of vachantsi by ared Mosass o selicom
prooes. MOON Coad Sol witsant 15 soCorety, cumancy, of compatesem of e B of make 5y fepaiental on regaidi=g 1*e e o 158 ey of
=0 uws 2l e Wnpale n leedr n e eyl ahal SOCH o B nenkecs D ik o ey damiages neulng, s 1todl leiaten, nc dantal indisect
BpEs i, porilve, S soraeyoeral darreges e aing S0 o o N cornmeless Wil e use SF Bis lerp ate nshading, wilsl bl on, Kes o Pe, ko of
chata | bean ol raxame o ol kasees st res as w renal of ary 15ty B mey peeecn, o Kons o denmge b papmily an caima < i el
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Using the Templates

Mational

(_»'='n'-|='=¢'l'-rmw'-' Chemotheragy Order Template™

Cances Breast Cancer

Nerwork AC (DOXOrubicin/Cyclophosphamide) Every 21 Days
< DOCEtaxel Every 21 Days + Trastuzumak

AC (DOXOrubicin/Cyclophosphamide) Every 21
Days Course page 1af2

IHOICATION: REFEREMCES: HCCN SUPPORTIVE CARE:
Adivant 1. MOCM Cibical Sractce Sudelnesin | 4. Emste Sk Day 1 Hign
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CHEMOTHERAPY REGIMEN
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Cyalophasphamide 500 mam” [ gver 30 minulzs on Dy 1
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Satenls snould attan combiead s and - hydrabios of 2 - 3 Liday on day of chemafarapy

Ses Other Suppoties Tharamy dor axample of racommensied hydration.

Thic nowures be 4 oysiss of AC (DOXOnslen and syolophsephamids) Evary 21 Daye.
DOCEtaxsl Every 21 Daye and traciuzumab oourse i Intiated fallowing completion of thic sourncs.
Fisacs pas Crdar Templats ER827h for DOCEtaxe] Evary 21 Daye and tractuzumab courcs.

Cays1-4

«  Aprepiant 125 mg PO or fosaprephiact 115 g IV Day 4, aprepitant 20 mpg PO Cays 2-3
SHD
o Dexamethasons 12 mg POIW Days 1 -4
SHD
£-=TS antaporist (recommendsd on days of highly smetoperic chemolherapy adminisTaton]:
Falonosetron 025 mp IV Day 1
OR
Colxseiron 100 mg FO or 1.8 mepdeg I or 100 mp v Cay 1
OR
Granisefror 2 mg FC dally or 1 mp PO BID or .09 mpSp {mandmum 1 mg) 1Y dally Dy 1 or ransdermal padch contalning
343 mg granks=iron appled 24 — 25 hours prior by frst dose of chemolherapy {paich supplles S days of fherapeulic drug
siarding 24 hours after appilcation)
OR
Oindansefon 16 — 24 mg FO or 8 — 12 mp {maximum 32 mpéday) IV Cay 1
SMHD
= Lomzepam 0.8 — 2 mg POV or sublingual every 4 or svery £ hours as nesded Days 1 -4
SHD
= H biocker or profion pump Inkibikor
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Merworks AC (DOXOrubicin/Cyclophosphamide) Every 21 Days

< DOCEtaxel Every 21 Days + Trastuzumakb

AC (DOXOrubicin/Cyclophosphamide) Every 21
Days Colurse page a2

PFRH Tor breakthrcugh: Falerhs should De ghyen a2 l=ast ore medicabion: In a dierent cat=pory than hat giver aboee fo Fave as
nesdad Tor breakbhnough. Please corsull The: KCCH Clinkcal Prachos Guldelines In Sncology ™ Anfemesls for approprials

anfiem=ic herapy.

CEFs nof gensmlly recommended as primary propiylkasls bassd on FH rsk of chemofherapy megimen. For mons inforeation on
Cinical Fraciics Guldelnes In Sroology™ kiyelold Growdh Faclors and Appendly C o fhe MICCH

prophyfaxds of FH, refer o MCC
Cremeltherapy Order Tempiabes
Other Supportive Tharapy

For cyclophosphamide: Evamphs of recommended hyaraton: Sodium chioride 0.5% Infused IV ot & rade of 1.5 - 3 mlkghour
feor 2 total of SO0 mL on day of chemctherapy.

Growth factors

"
»  For DOXOubcn:
o DI{OmuDicn ks an anthmacycine., Curuladve antracyoine cosage should be monkored.
o Elsclion fraction snculd be assessed prior o Iniation of ealmert and 2s cinkaly Inclcated.
o Liverfunction should be assessad prior io eack cyole for pobental dose evaiuaton.
»  Forcyclophosphamide: Renal funchion should be assessed prior io each cycie for pobential cose evaluation.

SAFETY PARAMETERS AND SPECIAL INITRUCTIONS

“or DOXOubion:

o DOXOrubleln ks a vesioant

o Tris agent Is adminisiened v Push. The prafemss [ Fush method for a vesicant is acminisiration through e sids port of a
fresiy flowing I, atemaliely, the drug can be administsred wa dirsct IV push.

or aprepltant and fosaprephant Refer fo Aposrdiy O for specific iInformation regarding assodaled crug interactons.
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Second Course
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Breast Cancer

AC (DOXOrubicin/Cyclophosphamide) Every 21 Days
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NCCN.com

Cancer information for
the patient and caregiver
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Information about living
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Coming Soon

Patient Medication Instructions

* Information about drugs and biologics
 How they are given

o \WWhat toxicities to expect

 When to call a health care professional
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